
 

  

 

 

  

D34.3 Evaluation of the results obtained in 
the demonstration and guidelines and 
recommendations for transfer to other 
Water Scarcity sites 
NTUA, January 2018 



 

I 

 

 

 

D34.3  Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites 

SUMMARY 

Deliverable D34.3 is part of WP34 and it is closely related 

with T34.4. More specifically, D34.3 gives an overview of 

the results obtained by the Athens’ sewer mining (SM) 

pilot and additionally provides guidelines and 

recommendations for transferring the solution (i.e., SM) 

to other sites. Furthermore, it includes the valuation of 
[...]
implemented solution to mitigate the heat-island effect. For this reason, we study the potential 

benefits of irrigating with treated water a green area in KEREFYT (where the pilot unit is located), the 

research centre of Athens Water Supply and Sewerage Company (EYDAP). Furthermore, section 2 

provides guidelines and recommendations for transferring the solution to other water scarcity sites. 

Particularly, in section 2.1 we provide a discussion regarding the up-scaling of sewer mining at a city 

level as well as present a novel methodology for the optimal placement of sewer mining units. The 

latter is able to account for both the spatial properties and water demand characteristics of a given 

area while simultaneously accounts for the dynamics of sewer networks. Additionally, in section 2.2, 

we develop and apply a pricing system for the diffusion of the sewer-mining technology in a market 

environment as an economically viable investment. An indicative small-scale area with issues of 

water scarcity was selected for the simulation and valuation of ecosystem services. The main scenario 

was to use treated wastewater from the sewer-mining unit to water a local park. Hence, our analysis 

was based in three (3) main pillars: (1) the quantification of water scarcity mitigation, (2) the 

valuation of water-enhanced ecosystem services (the major service being microclimate regulation 

from the park’s watering) and (3) a discussion on estimated derived economic activities as well as the 

business model for the sewer mining technology operation. Lastly, it is remarked, that in order to 

assist the reader and provide a straightforward narrative, each main subsection is structured in way 

that it has its own discussion and conclusions. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [9] 

 

1 Evaluation of the results obtained in the demonstration 

1.1 The Athens sewer mining pilot 

1.1.1 Introduction 

Global climate change and increasing growth of population enhance a worldwide effort to reduce 
water demand. Replacement of fresh water for non-potable uses with water from alternative sources 
such as rainwater or treated “blackwater” and “greywater” is being encouraged so as to decrease 
fresh water demand. Sewer mining (SM) is one of the latest wastewater recycling inventions and is 
gradually increasing in popularity due to its high treatment efficiency as well as the fact that smaller 
space is required to install the treatment unit. This practice belongs to the wider group of 
decentralized options for water recycle/reuse (Makropoulos & Butler, 2010). Sewer mining does not 
use traditional wastewater treatment schemes, but alternative ones that make the usage of a 
compact, portable and advanced treatment unit possible. Furthermore, direct sewer mining can 
reduce the need for additional infrastructure and ongoing energy consumption to transmit 
wastewater to a centralized treatment facility and then recycled water to the point of use (Marleni, 
et al., 1-6 December 2013) 

In order to achieve goals of the project, an innovative small footprint SM packaged treatment unit 
for urban reuse, consisting of a membrane bioreactor (MBR) coupled with a reverse osmosis (RO) 
unit, has been installed in EYDAP’s R&D department, in the Metamorphosis region (Athens, Greece). 
The concept of Athens demo site is to test the idea of sewer mining as an innovative tool for 
distributed reuse within the urban environment, exploiting state-of-the-art information and 
communication technology solutions for distributed monitoring and management. Reused water 
characteristics and their impacts on urban green are also being tested, via onsite irrigation. 
Conclusively, the demo site is examining a major component of ecosystem services (ESS) specifically 
relevant for arid regions: the mitigation of heat island effects due to irrigation of urban green. This is 
performed through sprinkling reclaimed water on a grass field, located near the unit. 

The main advantages of the sewer mining unit installed in the Athens demo site are: 

 the production of high quality recycled water due to the combination of membrane bioreactor 
with reverse osmosis, conforming to stringent performance requirements, including water and 
health quality standards 

 the minimum landscape disruption due to the small size of the unit coupled with the lack of odors 
and noise pollution, making it suitable for installation in the urban environment. Adding to that, 
computational simulations can identify optimal installation spots, e.g. selection of placement 
areas for minimization of hydrogen sulphide build-up in sewer pipes (Tsoukalas, et al., 2016) 

 the fully independent function of the system enabled by the installed automations, as well as the 
online monitoring system that guarantees a high quality of the treated water stream and 

 the ability of mining sewage directly from the network, close to the point-of-use, with minimum 
infrastructure required and low transportation costs for the treated effluent.  

In view of the above, the objectives of this study were to assess the performance of an MBR-RO pilot 
system and to explore the feasibility of reclamation and reuse of the treated effluent for urban use. 

  



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [10] 

 

 

1.1.2 Description of the MBR-RO pilot system 

1.1.2.1 General description of the decentralized wastewater treatment unit 

The pilot unit for the treatment of wastewater, together with Advanced Monitoring Infrastructure 
(AMI) and Decision Support Systems (DSS) have been installed in the Research and Development 
center of EYDAP, in the Metamorphosi region, Athens. The goal of the unit is to highlight the use of 
versatile, mobile wastewater treatment units that pump untreated wastewater directly from the 
central network and treat it on site, close to the end-point of use. The installed pilot unit consists of: 
(1) a membrane bioreactor unit (MBR) and (2) a reverse osmosis unit (RO). Both of them have been 
constructed as individual modules that can be combined in one compact unit, offering ease of 
transportation. The daily treatment capacity is 12 m3/day. The following Figure 1 presents the 
location of the unit as well as the nearby irrigation area. 

  

Figure 1. Depiction of the DESSIN Athens pilot plant (left) and the area that is irrigated using retrieved water 
(right). 

The treatment scheme is presented briefly in Figure 2. In the pilot system, feed wastewater is 
pumped from the local sewerage network to the satellite wastewater treatment plant (WWTP). The 
inlet pumping station is feeding the sewage to an equalization tank of a volume around 17 m3 and 
from there, wastewater ends up to the MBR unit. The outlet stream of the MBR unit then enters the 
RO unit. As shown in Figure 3, the retrieved water is stored into tanks, from where it is pumped in 
order to irrigate, via a sprinkler irrigation system, a triangular green location of a total area of 50 m2, 
which is located near the unit. The following paragraphs give a brief description of each treatment 
stage of this pilot unit. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [11] 

 

 

Figure 2. Flow chart of DESSIN Athens pilot plant. 

 

 

Figure 3. Schematic representation of the processing stages of the pilot plant, starting from the sewage 
pumping and ending in the sprinkling of the adjacent green space. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [12] 

 

1.1.2.2 Preliminary treatment 

The first pretreatment stage is realized inside the tank where the submerged feed pump of the unit 
is located (Figure 4). Wastewater passes through a coarse screen-grit system. The screens allow for 
the retention of solids, especially large and bulky material (e.g. paper, fabric and plastic materials 
etc.) and the grit-grease unit for the protection of the downstream equipment from sand particles, 
grease and oil. The second stage of the pretreatment process consists of a biotube filter (fine screen), 
placed in the equalization tank of the system. The biotube filter removes fine parts of the sand 
particles and suspended solids that are contained in wastewater streams. 

  

 

Figure 4. Presentation of the coarse screen (≤5mm) -grit system (left) and the biotube filter fine screen 
(≤2mm) (right) which constitutes the pretreatment stage. 

1.1.2.3 Biological treatment unit 

The outlet flow from the pretreatment unit enters via overflowing-the main treatment units. The 

main treatment units consist of biological treatment with MBR. The MBR unit has been installed 

within a 2,16 m x 2,00 m x 2,87 m container, which is separated into 5 compartments, within which 

biological processes for the waste treatment take place (Figure 5). In Figure 6, the plan view of the 

biological unit is presented. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [13] 

 

 

Figure 5. Presentation of the biological processing tank. 

 

 

Figure 6. Plan view of DESSIN Athens pilot plant (dimensions in mm). The orange numbering presents 
discrete sub-tanks. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [14] 

 

The first compartment is used as a pretreatment/equalization tank. Wastewater leaving this tank is 
fed through an overflow system that contains a filter to the denitrification tank (No 2 in Figure 6), 
while excess material are collected and removed via drainage (Figure 7). 

 
 

Figure 8. Presentation of the drainage (left) and overflow &recirculation (IR) (right) system. 

In the denitrification tank enter both the pretreated stream and the recirculation from the aeration 
tank, in which nitrification takes place.  

The denitrification stage consists of an anoxic tank equipped with a mixing device that guarantees 
mixing of the liquor. The mixed liquor from the denitrification tank enters the aeration tank (No 3 in 
Figure 6) where the biological processes of oxidation of the organic load, nitrification and stabilization 
of sludge is taking place. The necessary oxygen for the aforementioned processes that are realized 
inside the aeration tank is provided by the use of 2 air diffusers, which also ensures mixing of the 
liquor.  

Division of the suspended solids and the treated effluent is materialized through an ultrafiltration 
membrane. The installed membrane consists of hollow fiber, ultrafiltration modules. The pore’s 
diameter is 0.03μm, while the total filtration area of the membrane is 34 m2. The modules operate 
under negative pressure with the filtration way going from the outside of the hollow fiber towards 
the inside. As a consequence, solids are withheld in the retentate on the outside of the hollow fibers 
while the permeate flows inside and is collected by the collection manifold in the module to be 
subsequently transferred to a permeate accumulation tank and then discharged or used for non-
potable purposes such as irrigation. Excess sludge is distributed back to sewage network. Discharge 
to wastewater collection system is a viable consideration where the retentate comes from a satellite 
treatment facility and the volume of the retentate is relatively small in comparison with the entire 
flow of the central wastewater treatment plant. 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [15] 

 

  

  

Figure 9. Presentation of the biological unit containing (from the left to the right) the MBR, aeration, anoxic 
and equalization tanks (left) and detailed view of the MBR tank (right). 

1.1.2.4 MBR maintenance 

Cleaning of the membranes with air (air scouring) is performed through an aeration system that 
consists of blowers and coarse bubble diffusers. This operation prevents membranes fouling and 
clogging, while at the same time it also ensures the smooth operation of the system, by discarding 
deposited particles that block the membrane pores, therefore permitting the filtration of the 
incoming wastewater. Moreover, air scouring provides the necessary mixing force so as to preserve 
homogeneity of the biomass characteristics within the membrane tank. The main membrane blower 
has a power of 2.2 kW and its total capacity is 30 m3/h. 

For the purpose of maintaining the membrane permeability, two more methods of membrane 
cleaning have been implemented. The first one is the backflushing mode, where the extraction pump 
inverts its rotation sense and conveys a part of permeate produced from the inside to the outside of 
the hollow fibers to remove any material that may have been deposited on the outer surface of the 
fibers or inside the pores during the suction period. Backflushing mode takes place for 1 minute every 
10 minutes of continuous operation. The second one is maintenance cleaning; chemical cleaning 
cycles consisting of sodium hypochloride (NaOCl) and citric acid that reach the membranes by 
backflushing clean water that is enriched with those chemicals through dosage pumps. This 
maintenance method is used in order to prevent the formation of biofilm on the surface of the 
membrane. Chemical cleaning with NaOCl takes place daily, while cleaning by using citric acid takes 
place twice a week. Finally, two recovery cleanings are materialized twice a year. 

Table 1. Maintenance cleaning protocol. 

 Quantity Duration 

 (g/cycle) (min) 

NaOCl (14%) 43 30 

Citric Acid (30%) 340 40 



 

 

 D34.3 Evaluation of the results obtained in the demonstration and guidelines and recommendations 

for transfer to other Water Scarcity sites                                                                                                               [16] 

 

1.1.2.5 RO unit 

After leaving the membrane section, the permeate is driven into a tank by a reversible lobe pump. 
From that tank it ends up to the RO system (Figure 10). The RO together with the electromechanical 
equipment and the control monitors of the pilot unit are placed inside a second container, with 
dimensions 2,16 m x 3,00 m x 2,87 m, located right next to the biological treatment container. 

RO systems are practically required to be incorporated in the treatment train (following MBR system) 
especially in the case of wastewater with high salinity. The need for RO as a post treatment level is 
necessary in order to comply with the environmental standards as in the case of saline wastewater. 
Moreover, the unit has the ability to work without RO treatment, in which case the permeate ends 
up straight into the effluent tank. 

 
 

Figure 10. Presentation of the container that includes the RO unit and the electromechanical equipment 